
Improved membrane pretreatment of industrial wastewater

Sami A. Al Rawia, Ahmed Aidanb, Valentin Nenova,*
aDepartment of Water Treatment, Burgas University, Burgas, Bulgaria, email: alrawisami@yahoo.com (S.A. Al Rawi),
Tel. +359 56 716480, +359 887698169; Fax: +359 56 880720; email: vnenov@btu.bg (V. Nenov)
bDepartment of Chemical Engineering, American University of Sharjah, Sharjah, United Arab Emirates, email: aidan@aus.edu

Received 25 May 2015; Accepted 3 December 2015

ABSTRACT

The main objective of this research was to study the effect of coagulation on membrane
performance by assessing the effect of retention of fine suspended and colloidal matter
contained in industrial wastewater. Hybrid process was studied to show the improved
[...]
industrial wastewater. The characteristics of the pri-
mary effluent are the following: turbidity: 52–60 NTU;
DOC (dissolved organic carbon): 112–125 mg/l; Zeta
potential: 27–31 mV; pH 7.8–7.9. As a first step, a floc-
culation/coagulation with selected ferric chloride dose
was applied seeking for high removal efficiency of
suspended solids before UF filtration using mem-
branes with porosity higher than UF (50 kDa). It was
proved that the coupling of flocculation with a UF
membrane is a good compromise for producing efflu-
ent with characteristics suitable for industrial reuse.

The effect of combined coagulation/ultrafiltration
on the turbidity of textile wastewater is shown also by
Lee et al. [3]. A combination of coagulation (PAC coagu-
lant) and membrane filtration was applied. During the
treatment of wastewater with turbidity, ranging within
20.1–31.0 NTU, it was found that the MF membrane
flux decreased due to the changes in the sizes of coagu-
lated particles and their interaction with membrane
pores. The data presented show that considerable tur-
bidity removal efficiency (98.8%) was achieved. Similar
example of multi-function process was studied by
Amuda et al. (2006) in examining the effectiveness of
coagulation and flocculation process using ferric chlo-

ride and polyelectrolyte (non-ionic polyacrylamide) for
the treatment of beverage industrial wastewater. The
addition of polyelectrolyte and FeCl3·6H2O to beverage
wastewater with porosity higher than chemical oxygen
demand (COD): 1,750 mg/l, TP: 89.5 mg p/l and total
suspended solid (TSS) 1,620 mg/l) led to the reduction
in COD, TP, and TSS by 91, 99, and 97%, respectively.
Based on these results, it was proved that the coagula-
tion/flocculation step is a useful pretreatment of the
applied MF and UF [4].

The above studies showed that in case of treatment
of industrial wastewater having low level of turbidity,
the efficiency of the hybrid process of coagulation–
membrane filtration is efficient, allowing to reach
acceptable level of residual turbidity, COD, and TSS.
However, the case of Ras Al-Khaimah ceramic factory
is rather different because of high level of suspended
solids. The traditional methods for dealing with such
water are not effective because of the improper choice
of mixing conditions and the subsequent problems of
solid phase separation.

2. Material and methods

The wastewater of Ras Al-Khaimah ceramic factory
was characterized by high TSS (mg/l), biochemical
oxygen demand (BOD in mg/l), COD (mg/l), and
total organic carbon (TOC in mg/l) (Table 1).

Such industrial wastewater needs application of
effective processes of non-conventional coagulation
and flocculation. In case of adding large amounts of
traditional coagulants, alum or PAC, aiming to reduce
repulsive forces between particles will lead to non-
proper increase in chemical dosing used which causes
extra cost and light sludge floating reducing the
efficiency of process. An effective way to colloidal
matter removal is to add cationic polymer such as
polyamine as a booster of PAC. The booster (polya-
mine, (H2N–(CH2)4–NH2) is an organic compound
having two or more primary amino groups with a
molecular mass typically between 10,000 and
100,000 g/mole. One of the amino-(NH2) groups pos-
sesses a strong cationic charge which allows the sys-
tem to be of low sensitivity to pH in a large range of
pH values. Particle charge analysis of the wastewater
showed that in case of PAC (low molecular weight)
addition, the amount of the positive charges could not
compensate all negative charges carried by the water
with high turbidity. The booster material increases the
number of positive charges to clump and seize all neg-
ative charges. Our experience shows that the booster
application leads to quick growing and easy physical
separation of colloids from the water phase due to the
strong positive charge of the booster [5].

Fig. 1. Equalization tank with different inflows of indus-
trial wastewater.

15636 S.A. Al Rawi et al. / Desalination and Water Treatment 57 (2016) 15635–15648



The treatment plant includes screen unit, equaliza-
tion tank, chemical dosing unit (PAC, polyamines and
polyacrylamide), static mixer, flocculation unit, settle-
ment unit, filter press unit, multimedia sand filter,
strainer, MUF unit, and R.O plant as a last step as
shown in Fig. 2. In aiming to improve the mixing con-
ditions, a static mixer was designed (Fig. 3).

The efficiency of suspended solid removal from
industrial wastewater—which carries high concentra-
tion fouling and pollutants—depends on the type of
coagulation agent. In case of adding traditional coagu-
lant such as alum or PAC as traditional method to
reduce repulsive force between particles leads to many
side effects such as high amount of chemical dosing,
extra cost, COD uprise, and light sludge will float,
which made treatment process inefficient and low
quality.

To increase the removal efficiency of fine particle
colloids, a small amount of strong cationic polymer
(polyamine) has been added as a booster with PAC.
These materials led to zero of zeta potential and
helped to allow quickly growing and separating col-
lides from wastewater due to the strong positive
charge of the booster. The advantages of this new
technique are the economical benefits related to the
reduction in coagulant consumption, sludge produc-
tion, and improvement in water quality particularly
BOD, COD, and color.

Also, it has been noticed that the added booster has
no sensitivity to the fluctuation of the temperature and

pH comparing to the traditional process, where usually
coagulants are influenced in case of degree of the tem-
perature drops to less than 5 and pH becomes low.

Several experiments have been made on mixing
chemical materials by flash mixer and static mixer. As
known, flash mixer is including two or three steps in
the coagulation/flocculation process during the treat-
ment of industrial wastewater.

During the process, the wastewater with polymers
flows into the flash mixer chamber and then enters the
flocculation basin. It was noticed that the longer mix-
ing time led to an increase in floc breakage; at the
same time, the collisions between the flocculants and
colloids were not efficient to separate suspended
solids from the wastewater to increase the quality of
this stage.

Many methods have been examined to reach the
stage where mixing process can be effective and
smooth, and the option was to use static mixer. The
idea behind a static mixer was to mix the chemicals
(coagulants and flocculants) quickly and smoothly
within the treated wastewater during short period of
time not exceeding 1 s to avoid breaking of polymers
during mixing process which happened during the
usage of the flash mixer. From practical experiences,
longer mixing time during this stage can cause an
increase in floc breakage which usually leads to unsta-
ble settlement [6].

The clarifier (sedimentation unit) is shown in
Fig. 4. It includes the following:

Table 1
Industrial wastewater characteristics

Parameters Units Results

Total suspended solids (TSS) mg/l 19,700
Total dissolved solids @ 180˚C (TDS) mg/ 918
pH @ 25˚C – 7.8
Conductivity at 25˚C µS/cm 1,300
Turbidity NTU 22,000
Total hardness as (CaCO3) mg/l 147
Total alkalinity to pH 4.4 mg/l 200
Total nitrogen mg/l 8.3
Biochemical oxygen demand (BOD) (5 d @ 20˚C) mg/l 420
Chemical oxygen demand (COD) mg/l 990
Total organic carbon (TOC) mg/l 116
Boron (B) mg/l 5.5
Silica as (SiO2) mg/l 24
Total Iron (Fe) mg/l 26.2
Cadmium (Cd) mg/l LT 0.01
Strontium (Sr) mg/l 0.56
Barium (Ba) mg/l 0.70
Nickel (Ni) mg/l LT 0.22
Zinc (Zn) mg/l 12.6
Lead (Pb) mg/l 0.22

S.A. Al Rawi et al. / Desalination and Water Treatment 57 (2016) 15635–15648 15637



(1) Flocculation unit (inlet zone) is divided into
two parts: The first one is cylindrical shaped
with dia. 0.6, 1 m height, to reduce the turbu-
lence of water movement.

(2) Through the side holes, the raw water will
enter into the incubator cylinder which has
diameter 1, 1 m height that directs the water to
the down and prevents diffusion of the raw
water to the outside of the incubator.

(3) Inverted dish: It was designed to keep the static
zone allowing to particles to be easily settled
and it would be easy scraped to the sludge zone.

(4) Sludge zone: The sludge zone was located at the
bottom of the tank, as a collection chamber, and

it would be sent to the drying unit by the sludge
pump.

(5) Outlet zone: The basin outlet zone should pro-
vide a smooth transition from the sedimentation
zone to the outlet from the tank and shall control
the overflow rate to prevent the solids from ris-
ing to the weirs and leaving the tank before they
settle out.

Treated water tank receives the treated water for
saving it and pumping it to the sand filtration unit
and microfiltration. Its volume is 60 m3/h. It has
installed pump with a capacity of 40 m3/h, and this
tank used to collect all the treated water through the

Fig. 2. Technological scheme of Ras Al-Khaimah Ceramic Industry WWTP.

Fig. 3. Schematic of the static mixer applied.

15638 S.A. Al Rawi et al. / Desalination and Water Treatment 57 (2016) 15635–15648



previous stage. The plate filter press comprises a set
of chamber plates covered by filter clothes and
squeezed by a hydraulic cylinder between a stationary
frame and a mobile supporting beam. The plates
determine a watertight volume in which it pumped
the pressurized sludge. The pressure and media filter
consists of multiple layers of sands and gravel with
different size, the silica sand is the first layer from the
vessel top, the grain size ranges from 04 to 08 mm, the
second layer is a medium gravel with a size range
(1–2) mm, and the third layer consisted of gravel size
(6–12) mm. The water moves through the sand from
up to down and passes through layers of sands to
remove large particles, but almost small part will pass
through the surface and the sand filter is not enough;
hence, the other stage will use such a self-clean filter
(200 μm) and MUF of size 0.1 μm to remove all the
fine particles.

3. Chemicals in use

3.1. Poly aluminum chloride (PAC)

PAC was directly dosed to the balancing tank. The
aim is at the initial stage of the coagulation PAC to
attract a large amount of dissolved particles with
negative charge. The added PAC is carrying positive

charge and has the ability to attract the existed
negative charge in the wastewater balancing tank. The
added PAC is a solid material and has been dissolved
in a water tank with a capacity of 1,000 L. The tank is
provided with a flash mixer in aiming to convert the
solid PAC into liquid phase for easy pumping into
balancing tank.

3.2. Organic booster

The purpose of adding coagulant booster is to
increase the efficiency of attracting negative charges
that existed in the industrial water with positive
charges that PAC and booster are carrying. In fact,
PAC efficiency is weak when it is used alone in high
turbidity, for this reason, to increase the efficiency of
PAC, small dosing amount of organic poly amine is
added. This added material carries a strong cationic
charge which reaches 100,000 g/mole. This process
includes mixing coagulant PAC and industrial water
before reaching to the static mixer to mix for 1 s to
avoid breaking of polymer. From practical experience,
polyamines with two or more primary amino groups
NH2 have been used which created strong cationic
charge and molecular mass reach around 10,000–
100,000 g/mole. These compound material includes
several synthetic substances which are important to

Fig. 4. The clarifier in use.

S.A. Al Rawi et al. / Desalination and Water Treatment 57 (2016) 15635–15648 15639



the chemical industry, such as ethylene diamine
H2N–CH2–CH2–NH2 [7]. Usually, the PAC coagulant
carries positive polymer charges with low molecular
weight and it is not able to clump all colloidal parti-
cles, fine suspended particles, and colors. The booster
material was added to increase the amount and the
strength of the positive charges to clump and seize all
negative charges. The new particles have extra size
and weight which can settle quickly and easily. Fig. 6
shows the influence of adding booster on the process.

3.3. Polymeric flocculants

The polyacramide is an organic compound with a
negative charge and high molecular mass that reaches
easily to 10 million g/mole [8]. The added flocculent
performs as mechanical bridge resulting to increase of
settlement velocity.

4. Results and discussion

The results obtained in applying the complex pro-
cesses of coagulation and sedimentation of suspended
solids using coagulants plus booster are shown in

Table 2 and Fig. 5 revealing that the turbidity, TSS,
COD, and BOD are significantly reduced; it can be
seen that the percentage of the removal of turbidity
reached about 99.8% (22,000 to 37) of NTU and 99.88%
of TSS (19,700 to 23) mg/l, while COD and BOD were
reduced by 77.7 and 75%, respectively. The reason
behind these results was the high efficiency of booster
material (polyamine) to clump most of the negative
charges which were available on the surface of the
water.

However, our further studies revealed that in case
of applying such treatment, it needs high settlement
time in order to reduce additionally TSS, because
small particles such as fine clays and silts have slow
settling rate compared to coarse particles like sand.
Applying further multimedia/strainer filtration, the
turbidity was reduced approximately to 9 NTU and
TSS approximately to 12 mg/l. The main target was to
treat the industrial water with suitable characteristics
to be reused in ceramics manufacturing. Specifically,
the turbidity shall not exceed1 NTU, while TSS to be
below 5 mg/l.

Following the multimedia/strainer filtration, the
water undergoes treatment in a micro-ultrafiltration
(MUF) unit (Fig. 2). The treated water from MUF is
divided into two streams. The first one is directed to
the ceramics factory to be used for the preparation of
raw materials, while the second one goes to reverse
osmosis aiming to reduce additionally TDS from 1,000
to 250 mg/l. Such water quality is required for other
processes of ceramic manufacturing. Through ultra-fil-
tration, it was expected to reduce the fouling within
acceptable level. However, in applying UF membrane
processes when a conventional UF treatment was used,
several problems arised [9]. The polyethersulfone

Table 2
The efficiency of the complex processes of coagulation and
sedimentation

Parameter Inlet Outlet Effect (%)

Turbidity (NTU) 22,000 37 99.80
TSS (mg/l) 19,700 23 99.88
COD (mg/l) 990 220 77.7
BOD (mg/l) 440 110 75

Fig. 5. The effect of adding booster on turbidity and TSS (initial maximal turbidity 22,000/TSS 19,780 mg/l).

15640 S.A. Al Rawi et al. / Desalination and Water Treatment 57 (2016) 15635–15648



Table 3
Main parameters of the UF system

Parameter Unit Value

Scheme Ultrafiltration
Total flow rate of UF at outlet m3/h 15
Recovery % 80
Total flow rate of UF at inlet m3/h 18.75
Total number of membranes 6
Module surface area m2 60
Total surface area m2 360
Quantity of U.F. skids 1 duty
Number of membranes for each skid 6
Skid dimensions mm 2,040 L × 616 W × 2, 2,050 H
Skid weight dry, approx. kg 500
Skid weight operation, approx. kg 700
Flux l/h/m2 52
Filtration time min 35
Backwash time s 60

Fig. 6. Image of attraction of charges after adding the booster (polyamine).

Table 4
Inlet and outlet parameters of the UF unit

Day from the beginning of the trial Outlet flow (m3/h)

Turbidity (NTU)

Inlet Outlet

1 15 10 1
2 15 8 0.8
15 14 3 0.5
22 14 7 0.6
31 12 8 0.8
35 9 4 0.5
43 10 8 0.5
44 9 6 0.8
45 9 8 0.9
46 6 5 0.8
55 4 7 0.9
65 4 5 1

S.A. Al Rawi et al. / Desalination and Water Treatment 57 (2016) 15635–15648 15641



Fig. 7. Images of membrane fouling (1–4).

Fig. 8. Direction of water stream through the UF pores.

15642 S.A. Al Rawi et al. / Desalination and Water Treatment 57 (2016) 15635–15648



(PES) membrane was incorporated in an UF unit with